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Numune Adi: Denizli Traverten
Sample Name
TEST / ANALIZLER BIRIM SONUCLAR TEST / ANALIiZ METODU |
Test / Analysis Unit Results Test / Analysis Method
*Yogun yiik altinda bitkiilme dayanim tayini MPa 8.06 TS EN 12372

(Determination of flexural strength under concentrated load)
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Bu raporda ( * ) seklinde isaretlermis muayene sonuglari TURKAK tarafindan akreditedir.
In this report (*) marked test / analysis results accredited by Turkish Accreditation Agency (T URKAK)
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Cevre Sartlar1 / Environmental Conditions
Sicaklik / Temperature, °C : 21,6 Sonuglar, sadece deneyi yapilan numuneye aittir.
Rutubet / Moisture, % :33,0 The results belong to the tested sample only.

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip gogaltilamaz imzasiz ve mithiirsiiz raporlar gegersizdir,
This report shall not be reproduced other than in full except with the permission of the laboratory. Test report without signature and seal
are not valid.

Aksi istenmedikge gahit numuneler 6 ay saklanir.
In case of not demanding the opposite, witnessing samples are kept for 6 months.




(Continuation of the test results)
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Table 1. Test results of Denizli Travertine sample.
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